line

IN 29455 Elliptical Trainer inSPORTIline ZenStride 1200

t

USER MANUAL - EN

inspor

A




CONTENTS

SAFETY INSTRUGCTIONS ... .ottt ettt ettt bbbttt e bt e sbe e sbeesab e e be e beenbeenbeesbneas 3
[ IS T I 1S L PR UPRTPP 4
ASSEMBLY ettt bbbt R bt b e e b et e AR et e eR e e e eR Rt e e ket e oA be e e ehe e e ehb e e e be e e enbeeenneeenaee 5
010\ IO S PSR POTRRRUPRO 10

B I8 1o PP PP TP PPPPPP 10

SYSEIM NAVIGALION .......eiiiei ittt e e skttt e s bbb e e e s b b et e e s bbbt e e s bbn et e s nnneeesannneeas 12
DRAWING ...ttt ettt etttk bt e b et ekt ee o2kt e e oh bt e oabe e ok et e oh b e e ek et e bbe e eabe e e ehb e e embeeebeeeenbeeeneeaas 30
PARTS LIST ittt ettt ettt ettt bbbt b e bt eb e eh b e eh bt e bt e bt e ebe e she e shbeenbeenb e e beenbeenbeennne s 31
USE OF ELEPTICAL TRAINER .....oottiitieiie ittt sttt ettt sbe e st e s iae bt b e be et e sbeesene s 33
EXERCISE INSTRUCTIONS .. .ottt ettt sttt ettt e e b e sbe e she e s et e s sbe st e e beesbeesbeesine s 33
MAINTENANCE ...ttt ettt b e b e bt e eb et ek bt ea b e e bt e bt e sbe e she e shbeaabeambeenbeenbeenbeenbneas 34
ENVIRONMENT PROTECTION ..ottt ittt ettt sttt st sae e sbe e sbe e sieesetesnbeabeebeesbeesbeesnne s 34
TERMS AND CONDITIONS OF WARRANTY, WARRANTY CLAIMS .......cuutiiiiiiiiiieiiinieieieineeininennnenen 35



SevenSport s.r.0. reserves the right to make any changes and improvements to its product without
prior notice. Visit our website www.insportline.eu where you will find the latest version of the manual.

SAFETY INSTRUCTIONS

o Please read the manual before use and keep it for future reference.

o For safety reasons, perform regular checks to ensure that the device and its parts are not
damaged or worn.

e If another person will be using the device, it is important that they are familiar with all the
instructions given in this manual.

e Only 1 person can exercise on the device at the same time.

o Before using the device, check that all screws and nuts are properly tightened and that all
joints are in good condition.

o Before exercising, remove all dangerous objects with sharp edges from around the device.
¢ Do not use the device if it is not completely in order and fully functional.

o A damaged, worn or defective part must be replaced with a new one as soon as possible. Do
not use the device until it has been properly repaired.

e Parents and guardians are responsible for the safety of children. Children's curiosity and love
of play can lead to dangerous situations.

¢ An elliptical trainer is not a toy.
o Sufficient free space must be ensured around the entire device.
e Improperly conducted or excessive exercise can endanger your health.

e After completing the assembly, check that the adjusting feet and other adjustable parts of the
device are correctly adjusted.

e Place the device on a flat surface and ensure its stability.

o Wear appropriate clothing and shoes for exercise. Clothing that could get caught in the device
during exercise (e.g. clothing that is too long and loose) is not suitable. We recommend sturdy
sports shoes with non-slip soles.

e Consult your doctor before starting any exercise program. Your doctor can suggest a suitable
exercise program and recommend a suitable diet.

e Assemble the trainer according to the instructions in the manual and use only the original
supplied parts. Before starting assembly, check that all the parts listed in the parts list have
been supplied.

e Place the device on a dry and flat surface and protect it from moisture. If necessary, place a
suitable anti-slip mat under the device to prevent damage to the surface under the device.

o Exercise equipment and aids are not toys and should always be used correctly. Therefore, this
device may only be used by persons who are familiar with its correct operation.

e Stop exercising immediately if you experience dizziness, nausea, chest pain, or any other
physical discomfort. Consult your doctor about further exercise.

e Children and disabled people can only exercise on the device under the supervision of a
qualified person who will ensure the correct exercise procedure.

e Be careful when exercising and be careful not to injure yourself or the people around you by
the moving parts of the device.

o All adjustable parts of the device must be set correctly with regard to their extreme positions.
o Do not exercise immediately after eating.

e Category - HB intended for home use.



e Load capacity: 150 kg

e WARNING! The heart rate monitoring system may not be accurate. Overexertion during
training can cause serious injury or death. If you feel nauseous, stop exercising immediately!

PARTS LIST

2. Stabilizers

7. L/IR moving handles

10. Handles

4y o,

35. Console

51. L/R footrest covers

53. L/R pedal

54. Anti-slip tread

@:,

134. 5# Allen key

135. 6# Allen key

136. Screwdriver

120. 17-19 wrench

a3

- >

70. Bolt M6*15, 4x

72. Bolt M8*15, 3x

74. Bolt M8*20, 6x

92.Washer
26.6*916*t1.6, 4x

uf

NG

93. Washer
29*316*t1.6, 9x

99. Bolt M4*12

103. Bolt M6*12, 12x

111. Bolt M10*48.5 15
mm, 2x

\G

112. Bolt M8*12, 10x

142 .Nut M10, 2x

130. Power supply




ASSEMBLY

Step 1
Attach the main frame (1) to the stabilizers (2) using 6x washers (93) and 6x bolts (74).

Step 2

Attach the lower part of the handles (6) to the left and right sides (49L / 49R) using the bolts (111). Be
careful, there is a thread inside the frame, screw the bolts in.

Secure the bolts with the nut (142).




Step 3

Remove the anti-slip pad (57) from the storage box (56), unscrew the 4x bolts (102) and remove the
storage box (56).

Step 4

Connect the cable (123) to the “-” cable (126). Connect the heart rate cable (124) to the “+” cable
(125). Then attach the handles (10) to the main frame using 4x washers (92) and 4x bolts (70).




Step 5

Insert the console bracket (26) through the storage box (56). Then connect the cables (123, 124 and
127) from the frame to the cables from the console. Then secure the console bracket (26) to the frame
with 3x washers (93) and 3x bolts (72).

Step 6
Reattach the storage box (56) to the frame using 4x bolts (102). Then reattach the anti-slip pad (57).




Step 7

Attach the left and right movable handrails (7 L/R) to the movable frames (4 L/R) using 5x bolts (112)
on each side.

7R

Step 8

Attach the covers (51 L/R) to the pedal frames (3 L/R) using 4x bolts (99) on each side. Then attach
the pedals (53 L/R) to the pedal frames (3 L/R) using 6x bolts (103). Then glue the anti-slip treads (54)
onto the pedals, narrow side forward.

10

103

S3L 99 SIL

SIR

3R



Step 9

Level the machine so that it is stable.

Step 10

Loosen the hand screw to the left and pull out. Set the desired stride length to 18 inches, 20 inches or
23 inches. Always adjust both sides to the same value. After adjusting, make sure the hand screw is
properly locked.




CONTROLS

Turn on

iconsole

MY TRAINING GET STARTED

LET'S GO TRAINING

Workout sessions this wesk -0 /

Total Distance Total Time B Total Calorit s

0.0KM 00:00 0Cal

AVG. Calories Burned

0Cal

Function description:
1. My training: Displays summary exercise data

2. Get started: Displays quick start / interval / constant power / preset programs / heart rate program /
scenery / FTMS Bluetooth.

3. SettingsE: login / homepage / previous exercise records / pair new account / settings and other
functions

4. Volume n

5. Brightness settings E

6. Time zone settings @
7. WiFi 6

8. Bluetooth chest strap u
9. Bluetooth headphones

10. MultimediaE: Netflix, Youtube, Spotify, Kinomap, Chrome, Facebook, Twitter (X), Instagram,
Amazon prime video, screen sharing.

Multimedia may not be available in every region.

10



Time zone

= Date & time Q,

Automatic date & time .
Use network-provided time

Select time zone @

GRT&08:00 China Standard Tirme

Automatic 24-hour format

Lise kcabe el ault

Use 24-hour format
13:00 .

Use Wi-Fi

cy3f
' Connected #
v cydf a

-  ASUS @
a

o djwireless-2f
»  JAMESD.AB_25BF o
- Xigomi_737B a

+ Add network

EXIT

Bluetooth chest strap n

Device ON/OFF

11



Data display range

Data Description and range
) Distance display
Distance
Range: 0.0 ~99.9
Display speed
Speed Py sp
Range: 0.0 ~99.9
Revolutions per minute
RPM
Range: 0 ~ 999
] Display time
Time
Range: 0:0 ~ 99:59
Heart rate display
Heart Rate

Range: 0 ~ 230

Heart rate range display

Heart Rate Range
Range: 0% ~ 100%

BAI consumption display during exercise

BAI
Range: 0 ~ 999
Display power
Power
Range: 0 ~ 999
Resistance (Load) Exercise resistance (load) display
Buttons

Resume / PAUSE: Press to pause or start a paused program.
STOP: Press to stop a program.
Level up: Press to increase the load

Level down: Press to decrease the power
System navigation

1. Login: login via email
2. Home: return to homepage
3: Training history: information about training (requires login)

4. Setting: settings




A. Login: log in with your email and password

i console

@ Workout To Sync

Email

Password

Login

A.

Create an account

i console

Password

Confirm Password

CREATE AN ACCOUNT

Forgot password

To reset your forgotten password, enter your email address, enter a new password, and confirm the
new password. Then confirm the password change in the email you provided.

i console

Password

Confirm Password

Confirm

13



B. Training history: display of previous training sessions, to view it you must save the training and be
logged in.

Training History

[3 Workouts:0 n Calories:0 @ Time:00:00

C. Setting: unit of measurement / language / application version / system settings / system update

< Setting

Display unit
KM

Language

English

Version
1.3.68

Build
47

Sport Data

System Settings

Sports data: exercise data, total time/total distance/total calories burned.

Total Time 00:00
Total Distance 0.0KM
Total Calories ocCal



System settings: brightness / volume / WiFi / Bluetooth audio / language / units

a. Brightness settings

( System Settings

) Brightness 100 %
=0; Brightness

o) Volume

o)

Wi-Fi

Bluetooth

@ DO

Language

£ Function

b. Volume adjustment

( System Settings

Volume 93 %
<0: Brightness
o Volume ®
= WiFi
m Bluetooth
@ Language
£ Function
S &
c. WiFi settings
< Wi-Fi Q
Use Wi-Fi [ ]
cy3f
' Connected ¢
¥ oyaf a8
T ©
w  djwireless-2f 8
v  JAMESD.AB_258F a
v Xiaomi_737B 8

+  Add network



d. Bluetooth
&« Connected devices Q

Currently connected

._I_‘ use
Charging this device

+ Pair new device
Bluetooth will turn on to pair

R ©

Connection preferences
Bluetooth

@ Turn on Bluetooth to connect to other devices

e. Language

( System Settings

- Language English
=0: Brightness
o} Volume

English
5‘? Wi-Fi espafiol

francais
m Bluetooth

Deutsch
@ Language

BA:E
& Function ERPX

f. Setting units

Metric/Imperial KM »
=0: Brightness /Imp

Clear data when media app exits »
o} volume

. )))

Wi-Fi

)

Bluetooth

Language

@

£+ Function

16



Application updates

< App Store

Mo apps to download or upgrade
Slightly B
1.06

Netfli
. . Latest
1.0.4

&
®

1.02
c Chrome
o Latest
1.0.3
Kinomap
* Latest
6.9.1
H Facebook
. Latest
1.0.2
< App Store 4 @

No apps to download or upgrade

Google Japanese Input

Latest
1.0.0
Google Pinyin Input
g ¥ P Latest
1.0.0
Google Zhuyin Input @
g g yin Inpu Latest
1.0.0
'r:" ES File Explorer Latest
£ 100
4 Cast screen
Latest
163
iConsole
Latest
1.3.68



Multimedia: Use the slider to switch between the displayed applications: Netflix, Youtube, Spotify,
Kinomap, Chrome, Facebook, Twitter (X), Instagram, Amazon prime video, screen sharing.

Multimedia

YOUTUBE ‘ SPOTIFY

Multimedia

FACEBOOK ' GRAM CAST SCREEN

Show/Hide Exercise Data

Return to Previous Page

18



Return to Home Page

Start Program

Stop Program

LOAD Set Resistance

{3  Home - YouTube :

2 YouTube Q ®

@ Live Music Kygo Chill-out music Playlists News Phil Chang Gaming Youth music Mandopop

Boamo: & = e

S$2024

P AL A D

MORNING CAFE

SATURDAY §AZES |

SATURDAY JA.Y"" (vwithing Jazz
Instrumental Music for Relaxing, ...

: Adele, Rihanna, The Weeknd, Taylor
: Swift, Ed Sheeran, Bruno Mars,...

More from this channel for you p 2 =
v Cafe Music BGM channel » 5K watching op Songs « 673 views + Streamed 1 hour

4 - GREATEST HITS 7

Function description: quick start / interval / constant power / programs / heart rate program / scenery /
FTMS Bluetooth

iconsole

MY TRAINING GET STARTED

\Quick Start -

Get started and control your workout




iconsole

GET STARTED

FTMS

-
Follow the thythm rievermeny Fitness Machine Service

1. Quick start:

A. Set the values (distance / time / calories), press START to start the program, the values will be
tracted.

B. During the exercise, you can use the LEVEL UP / DOWN buttons to change the load, press PAUSE
to pause the program, press STOP to stop and exit the program.

C. After the program is completed, the exercise summary will be displayed.

4 Quick Start

Set Up Your Target Time Or Distance Or Calorie-Burning

Calories
0Cal
™

Distance

Ok 00:00

b

Start

< B Quick Start

LEVEL DOWN 0 0 KM LEVEL UP
v 400m N

@ Time 1C) Speed Erpm Heart Rate @ HR Zone @ eAl ™ Calories Q watt

00:03 0.0KM/H 0 0 0.0 Q 0



< Workouts N

15:02, 05 25, 2024 ‘

Machine Bike/Elliptical
Training Mode Quick Start
@ Time: 00:34
7 Distance: 0.0KM
¥ Calories: 0Cal
Lap: 0
BAI: 0.0
J AVG. HR: 0BPM
S = -;_.:#:::.*G-

2. Interval Program

A. Set the cycle/time/load/target heart rate value. Press START to start the program.
B. Warm up before exercising.

C. You can adjust the load during the program.

D. Press PAUSE to pause the program, press STOP to end and exit the program.

E. After the program is completed, the exercise summary will be displayed.

< g Interval

Warm up

LEVEL DOWN . LEVEL UP
00:57

v AN

<2 Distance T Speed @ rpm 'Hear Rate @ HR Zone DAl ™ Calories G watt
0.0KM 0.0KM/H 0 0 = 0.0 0 0

___Pause il Stop

21



( > Interval

= High intensity 0 / 3
@ 80 rpm || 24

LEVEL DOWN . LEVEL UP
00:04

v A

Total Time
00:16
&= Distance 0 Speed Frpm 2 Heart Rate B HR Zone oal ™ Calories ) watt
0.0KM 0.0KM/H [1} 1} — 0.0 0 0
| Pause | Stop
( [>] Interval
REST 0 / 3
@ 30 rpm I I 1

LEVEL DOWN . 1 1 LEVEL UP
0 0 L]

v N

Total Time
00:24
== Digtance ) Speed Brpm 21 Heart Rate @ HR Zone PR ™ Calories G warnt
0.0kM 0.0KM/H a 0 - 0.0 [1} 0
Pause Stop
£ Workouts <
1505, 05 25, 2024 ’
Machine: Bike/Elliptical
-
Training Mode Interval
"
@ Time: 01:45
K/ Distance: 0.0KM
™ Calories: acal
Lap: 0
BAL 0.0
- AVG. HR! 0BPM




3. Map program

A. After selecting the program, you can select the region. Press to switch between pre-prepared

(]
routes of China or other regions. Select Gto switch between China or the world map of Google

Maps.

I*Z: ] China m World map

Map your route

| e ? Niing € Rd Section 3, Namgng
W HE R E 10 G 0? Q ¢
v a
E ';} Auins
2 £
) © oy ly,.w“"[q' X >
oy “Chie B d ‘L‘,’% ChangAn Enst Rd Sectn
y o % Poc te
8(do) - £ BNy 1] 5 cocten 2P
p ~® g . PVt g > H
. s F] < m
: ‘ o H £ 5 : v i CivicBivd
Al d v 4 o & B
" g ! zhongzheng  § B v 2
gu & District =5 & & b °
J witang $1 n,mm R SiFE 5 35‘
; = j
| o 10N 1, Ren gy & EasT ’QIATE g aclion S, Rengy
s
P M = | o 5 i = g
: 1 P . s
i & | BO'AI SPECIAL S = R | e
o v 4 : 5 2 R s
- z mess g 5 a 7
Soagie o JOos 4 Sootinn o PRSNSPRRES RS - SRy -

B. Plan a route. Long press to set the starting position _Q , long press 2x to set the destinationon

3.4Km

Long press 3x to set the waypoints 9 . Select GO - to start the program. Press

@ to reset the map.

1«
C. Press to show/hide values. Pressgl to switch the map view.

D. You can adjust the load during the program.
E. Press PAUSE to pause the program, press STOP to end and exit the program.

F. After the program is completed, a summary of the exercise is displayed.

£ Map your route 2 -
iLif & - 1.Big Ben,London [14.3km]
¥ 3
l/ C"Orvqanw
| W H E R E TO G O 2 Florence,Tuscany,ltaly [10.8km]
3.Granada AL Spain [6.2km]
e i o T Chan
' 9
Q : Civic Blvg == 4 Loir et Cher,Centre France [15 0km]
M o g 74
-z g 4 t vegd,  5.West Viaanderen,Viaams GewestBelgium [5.9km]
y bt F =
; 2 5 Yeozn, & o 6.Arthur's Seat, Edinburgh, UK [3.6km)]
£ S naaind' §F
L3 » a8
E %quéic?nq £ ;.? y 7.Athens, Greece [2km]
2
5 i Saaging ki e
@ x < 8Barcelona, Spain [5.2km]
f - £
o S6H0N 1, Renva) g & 9.Berlin, Germany [6.4km)
s,a““‘ Aoy e L] 10.8ig Ben London[14.6km]
Eifiliiog & Ty BO'AI SPECIAL
g . wehm o 11 Braoklyn, USA [3.6km]

23



Map your route

L4l : p
7 Canog 74 5 3 o v %
% -
i \
3 ® £ e
% T Motk 51 Lo i Al
HOLYROOD E 4'4.‘
P = Pagg, T
wap = 2 %
@ ]
o &
4 i - DUMBIEDYKES “'&
[y % k|
4 T %
B 1 2
@
b <@
5

3 SOUTHSIDE

o
PR it

%

D

n.;v.'l"’-""". 2: ?f‘ Q_, Queen's o,
2 x %
% 4 -
NEWINRTON b4 = Krvhosest shartrte Wan nnr.nmm;runﬁ-\'“nm
( ,LT Map your route \9
252
@ Time w7 Distance ) Speed ™ Calories - J:FY) m]
00:02 3.6KM 0.0KM/H 0 0.0 i
Q@ HR Zone &Erpm “*Heart Rate Q watt
64
- 0 Q 0
o 0.3k S oM 004 1204
% e ) (‘.
% ‘,“ DUMBIEDYKES 4{%
5 % t
g 2 i
# K
R SOUTHSIDE
5 » 2
s %
)
]

ean's e

LEVELDOWN N

Workouts
1511, 0525, 2024 ’
Machine: Bike/Elliptical
Training Mode Map your route
. &
-
@ Time: 00:49
K7 Distance: 0.0KM
™ Calories: ocal
Lap: 0
BAL 0.0
R AVG. HR: 0BPM
e Ea

24



4. Constant Watt Program

A. User can set time/target power. Press START to start the program.

B. Load is set based on power.

C. Press PAUSE to pause the program, press STOP to end and exit the program.
D

. After the program is completed, a summary of the exercise is displayed.

< 1D Constant Power
‘M waftt
& o rpm
40 600
& 100 Target watt
a0 450
Do Heart Rate
20 300
2 - HR Zone
50 150
- Please accelerate your speed
[ — 0
4 ] anas [ Ryl ] a5 a0
T Time ' Distance ) Spead oA  Calories LOAD
0006 0.0KM 0.0KM/H 0.0 a 1
Pause Stop

£ Workouts

15:11, 05 25, 2024

B <

Machine: Bike/Elliptical
Training Mode Power
@ Time: 00:33

k7 Distance: 0.0KM
™ Calones: 0Cal
Lap: 0
BAIL 0.0

AVG. HR: 0BPM
RS =

Preset programs
A. Set the time and then select one of the programs P1~P12. Press START to start the program.

B. The load will be adjusted according to the program, or you can adjust it yourself using the
corresponding buttons.

C. Press PAUSE to pause the program, press STOP to end and exit the program.
D. After the program is completed, the exercise summary will be displayed.
25



(M) Time 0:00

User Program

u1 | uz2 J { u3 U4
Start
( |l_= Programs
P1
LEVEL DOWN LEVEL UP
a =
EEE EEE
v 11 11 AN
HEEEE EEEEE
HEEEN EEEEN
L L1 1] EEEEN
EEEEE EEEEE
EEEEEEE EEEEEEER
D Time = Distance ) Spead S rpm “’Heart Rate @ HR Zone QP EAl ™ Calories Q watt
005 0.0KM 0.0KM/H 0 0 B 0.0 0 Q
| Pause | Stop
< Programs




( Program Edit

U1

LEVEL DOWN < > LEVEL UP
< |g Programs
u2
(1]
e EEEE
mEm- D
LEVEL DOWN ———— ———— LEVEL UP
EEEEEE SEEEEEE
EEEEEEEEEEEEEEE
\vf R ‘ﬂ~
A

D Time i Distance &) Speed Empm JHeart Fate  §*HR Zone @ Bal ™ Calories Q) watt
0006 0.0KM 0.0KM/H a a - 0.0 0 0
£ Workouts o
15:12, 05 25, 2024 ’
Machine: Bike/Elliptical
v
Training Mode Program
@ Time: 00:36
K7 pistance: 0.0KM
™ Calories: ocal |
Lap: 0
BAI: 0.0
AVG. HR: 0BPM

27



Target heart rate program
A. Set age/time/target 55% 75% 90% heart rate and press START to start.

B: The load will be adjusted according to the heart rate. If the heart rate is lower, the load will be
increased. If the heart rate is higher, the load will be reduced.

C. Without detecting the heart rate for 30 seconds, the program will be turned off.
D. Press PAUSE to pause the program, press STOP to end and exit the program.

E. After the program is completed, the exercise summary will be displayed.

4 Heart Rate Control

St up your training target

Keep your heartrate in between the heartrate zone you set during the training

D ge 25
O Timae Duu
Target Pulse ] D ?‘
Start
< l'_’ Heart Rate Control
0 LAP
Target Pulse Real Pulse
107 0

400m

vihen you see Lhe message it means he heart rate sgnal can not be detected
you have 1o hod the grips tightly o chedk il the chest bat is working

OTime ) Spaed irpm @ HR 7one Qaal ) Calorios & watt
00:05 0.0KM/H 0 0.0 0 0
| Pause |
< Workouts &
153,05 25 2024 ‘
Machine: Bike/Eliptical
Training Mcde Heart Rate
@ Time: 00:40
7 Distance: 0.0KM
™ Calories: ocal
Lap: 0
BAL [+X]
AVG. MR DEPM

= -.“::‘:’%:J
28



Scenery

You can choose one of three videos. Press START to start the video.

<

Real scene mode

DTime  <2Distance. - oiau @om  DHeanRae @ HRZone L I

3024

0.0KM

D.OKM/H

Pause

Machine:
Training Mode
@ Time:

K7 Distance
™ Calones:
Lep:

BAI:

ANG. HR:

=g S

Stop

Workouts

15:24, 05 25, 2024
Bike/Elliptical

Quick Star

D3:53

0.0KM

0e

0BPM

29

LEVEL UP



DRAWING

30



PARTS LIST

No. | Name Qty No. Name Qty
1 Main frame 1 37 Freewheel 1
2 Stabilizer 1 38 Signal pad 1

3L/R | Pedals 2 39 Console cover 1

4L/R | Movable handle frame 2 40L/R | Upper handle cover 2

5L/R | Adjustable handle frame 2 41L/R | Lower handle cover 2
6 Bottom of handle 2 42 Backrest button 2

7L/R | Movable handle 2 43 Crank disc 2
8 Freewheel cover 1 44 Decorative cap 2
9 Pedal connecting shaft 2 45 Pin 2
10 | Fixed handle 1 46L/R | Handle cover 2
11 | Axle 2 47L/R | Outer handle cover 2
12 | Pulley shaft 1 48 Scale base 2
13 | Magnet holder 1 49L/R | Connecting frame 2
14 | Washer 2 50L/R | Inner pedal cover 4
15 | Console panel 1 51L/R | Outer pedal cover 4
16 | Console holder 1 52 Spacer insert 4
17 | Adjustable console base 1 53L/R | Pedal cover 2
18 | Washer 4 54 Anti-slip tread 2
19 | Bearing spacer sleeve 4 55L/R | Chain cover 2
20 | Pulley 1 56 Storage compartment cover 1
21 | Screw cover 2 57 Anti-slip pad 1
22 | Bearing spacer sleeve 4 58 Transport wheel 2
23 | Magnet 6 59 Adjustable foot 4
24 | Screw 4 60 Cover 4
25 | Screw cover 2 61 Screw 2
26 | Console frame 1 62 Adjustable frame 1
27 | Spacer sleeve 1 63 Spring 1
28 | Pulley sleeve 1 64 Upper handle cover 1
29 | Wave washer $12 1 65 Lower handle cover 1
30 | Spring holder 1 66 Bolt M6*15 4
31 | Screw 1 67 Bolt M10*45 2
32 | Flywheel 1 68 Bolt M8*20 4
33 | Flywheel shaft 1 69 Bolt M6*8 2
34 Belt 1 70 Bolt M6*15 7
35 | Console 1 71 Bolt M6*20 2
36 | Motor cable 1 72 Bolt M8*15 15

w
=




73 | Bolt M8*45 15mm 3 111 Bolt M10*48.5mm 15mm 2
74 | Bolt M8*20 10 | 112 | Bolt M8*12 ($13.6) 10
75 Bolt M12*68 20mm 2 113 Bearing 6001-2RZ 1
76 Nut M8 3 114 Bearing 6301RZ-2RZ 1
77 Nut M6 6 115 Bearing 6003-2RZ 1
78 Nut M10*P1.0*10T 15 2 116 Bearing 6006-2RZ 2
79 Nut M4 1 117 Bearing 6205-2RZ(P6) 4
80 Nut M12*P1.75 2 118 Bearing C*SH 6202-2RZ(P6) 8
81 | Nut M10*8H 4 119 | Bearing $30*¢12*15 2
82 Nut M12*P1.25*10T 2 120 Wrench 17*19 1
83 | Nut M6*10 2 121 Bearing cover 6204RZ 2
84 | Spring $17 1 122 | Bearing 2203RS Z3 2
85 | Spring C12 1 123 Middle cable 500mm 1
86 | Spring 37.8*1.6 1 124 Pulse detection cable 500mm 1
87 | Spring 43.5*1.75 2 125 Speed cable “+” 600mm 1
88 | Spring 50.5*1.75 2 126 Speed cable “-” 600mm 1
89 | Washer $8.1*$12.3*t2.1 4 127 | Communication cable 750mm 1
90 | Washer $6.1*§¢9.1*t1.5 2 128 | Power cable L=1100mm 1
91 | Washer $10.1*$15.3*2.1 2 129 | Induction cable 400mm 1
92 | Washer $6.6*$16*t1.6 13 130 | Source AG100-240V~50/60Hz 1
93 | Washer $9*$16*t1.6 31 131 | Cable clip 3*200 1
94 | Washer $13*$24*t2.5 2 132 | Cable clip 5*250 6
95 | Washer $4*$9*t0.8 2 133 | Wave washer ®15*¢21*T0.3 2
96 | Washer $6.6*$11.8*t1.6 8 134 | Wrench 5MM 25*80 1
97 | Washer $4*$¢12*t1.0 4 135 | Wrench 6MM 50*80 1
98 | Bolt M5*8 12 136 Wrench screwdriver 13,14,17 1
99 | Bolt M4*12 36 137 | Wave washer $25 2
100 | Bolt ST3.0*15 1 138 Magnet holder 1
101 | Bolt BT3.0*6 8 139 Signal magnet 1
102 | Bolt M4*8 12 140 Cable clip 5*500 7
103 | Bolt M6*12 6 141 Nut M4 1
104 | Bolt ST3.0*15 12 142 Nut M10 2
105 | Bolt M4*5 6 143 | Nut $12*$27*2.0 2
106 | Bolt M4*12 2 144 Bolt M4*8 10
107 | Bolt M6*18 1 145 Plate ®10*¢22*T1.5 1
108 | Bolt M4*15 16 146 Plug 40*70 2
109 | Bolt BT4.0*15 4 147 Magnetic seat end 1
110 | Bolt M5*15 148 Washer ©5.5*912*T1.0 2

32




149 | Bolt M5*10 2

USE OF ELEPTICAL TRAINER

The elliptical trainer is a popular fithess machine, one of the newest and most effective home training
machines.

When you are exercising on an elliptical treadmill, your feet move along the elliptical curve.

The elliptical treadmill is a frequent replacement for exercise bikes and treadmills because it is gentler
for your joints. With the handles, you are also exercising the upper half of your body.

During exercise, you transfer the weight from one foot to the other. Try to maintain an upright and
natural position. Handlers will help you. Find the perfect place to hold the grip and try to move as
naturally as possible.

EXERCISE INSTRUCTIONS

Exercise is beneficial to your health, improves physical condition, shapes muscles and, in combination
with a calorie-balanced diet, leads to weight loss.

1. WARM UP

This phase serves to improve the blood circulation of the whole body and to warm up the muscles, to
reduce the risk of convulsions and muscle injury. We recommend performing the stretching exercises
below. When dragging, stay in the end position for approximately 30 seconds, do not make sudden
movements and do not vibrate.

Inner thighs
Back thighs

Calves and Achilles
tendon

Sides and hips Front thighs
2. EXERCISING

This phase is the most physically demanding part. Regular exercise strengthens the muscles. You can
determine the tempo yourself, but it is very important that it is the same throughout the exercise. Heart
rate should be within the target zone (see figure below).

33




HEART RATE

A
200 '
180
0 el MAXIMUM
140
TARGET ZONE 85%
120
T0%
100
B 500 novm
a0

20 25 30 35 40 45 50 55 60 65 70 75 o
This phase should last at least 12 minutes. Most people exercise for 15-20 minutes.
3. COOLDOWN

This phase serves to soothe the cardiovascular system and relax the muscles. It should take
approximately 5 minutes. You can repeat warming up exercises or continue exercising at slower pace.
Stretching your muscles after exercise is extremely important - you need to avoid sudden movements
and vibrations.

With improved fitness, you can lengthen and increase exercise intensity. Train regularly, at least three
times a week.

SHAPING MUSCLES

For muscle shaping, it is important to set a high load. The muscles will be more stressed, which may
cause that you will not be able to exercise as long as usual. If you are trying to improve your condition
at the same time, you need to adjust your training. Exercise in the usual way during the warm-up and
final stages of training but increase the resistance of the device at the end of the exercise. You may
need to slow down the speed to keep the heart rate in the target area.

WEIGHT LOSS

The number of calories burned depends on the length and intensity of the exercise. The essence is
the same as in fithess exercise, but the goal is different.

MAINTENANCE

e Use only a soft cloth and a mild detergent.

e Do not clean the plastic parts with abrasives or solvents.

¢ Wipe the sweat after each use.

e Protect the device from moisture and extreme temperatures.

e Protect your device, computer and console from direct sunlight.
e Check the tightening of all bolts and nuts regularly.

e Store in a dry and clean place away from children.

ENVIRONMENT PROTECTION

After the product lifespan expired or if the possible repairing is uneconomic, dispose it according to the
local laws and environmentally friendly in the nearest scrapyard.

34



By proper disposal you will protect the environment and natural sources. Moreover, you can help
protect human health. If you are not sure in correct disposing, ask local authorities to avoid law
violation or sanctions.

Don’t put the batteries among house waste but hand them in to the recycling place.

TERMS AND CONDITIONS OF WARRANTY, WARRANTY CLAIMS

General Conditions of Warranty and Definition of Terms

All Warranty Conditions stated here under determine Warranty Coverage and Warranty Claim
Procedure. Conditions of Warranty and Warranty Claims are governed by Act No. 89/2012 Coll. Civil
Code, and Act No. 634/1992 Coll., Consumer Protection, as amended, also in cases that are not
specified by these Warranty rules.

The seller is SEVEN SPORT s.r.o. with its registered office in Strakonicka street 1151/2c, Prague 150
00, Company Registration Number; 26847264, registered in the Trade Register at Regional Court in
Prague, Section C, Insert No. 116888.

According to valid legal regulations it depends whether the Buyer is the End Customer or not.

“The Buyer who is the End Customer” or simply the “End Customer” is the legal entity that does not
conclude and execute the Contract in order to run or promote his own trade or business activities.

“The Buyer who is not the End Customer” is a Businessman that buys Goods or uses services for the
purpose of using the Goods or services for his own business activities. The Buyer conforms to the
General Purchase Agreement and business conditions.

These Conditions of Warranty and Warranty Claims are an integral part of every Purchase Agreement
made between the Seller and the Buyer. All Warranty Conditions are valid and binding, unless
otherwise specified in the Purchase Agreement, in the Amendment to this Contract or in another
written agreement.

Warranty Conditions
Warranty Period

The Seller provides the Buyer a 24 months Warranty for Goods Quality, unless otherwise specified in
the Certificate of Warranty, Invoice, Bill of Delivery or other documents related to the Goods. The legal
warranty period provided to the Consumer is not affected.

By the Warranty for Goods Quality, the Seller guarantees that the delivered Goods shall be, for a
certain period of time, suitable for regular or contracted use, and that the Goods shall maintain its
regular or contracted features.

Batteries

6-month battery warranty — we guarantee that battery's nominal capacity does not fall below 70% of its
total capacity within 6 months of the product’s sale.

The Warranty does not cover defects resulting from (if applicable):

e User's fault, i.e. product damage caused by unqualified repair work, improper assembly,
insufficient insertion of seat post into frame, insufficient tightening of pedals and cranks

e Improper maintenance
e Mechanical damages

o Regular use (e.g. wearing out of rubber and plastic parts, moving mechanisms, joints, wear of
brake pads/blocks, chain, tires, cassette/multi wheel etc.)

¢ Unavoidable event, natural disaster
e Adjustments made by unqualified person

e Improper maintenance, improper placement, damages caused by low or high temperature,
water, inappropriate pressure, shocks, intentional changes in design or construction etc.

35



Warranty Claim Procedure

The Buyer is obliged to check the Goods delivered by the Seller immediately after taking the
responsibility for the Goods and its damages, i.e. immediately after its delivery. The Buyer must check
the Goods so that he discovers all the defects that can be discovered by such check.

When making a Warranty Claim the Buyer is obliged, on request of the Seller, to prove the purchase
and validity of the claim by the Invoice or Bill of Delivery that includes the product’'s serial number, or
eventually by the documents without the serial number. If the Buyer does not prove the validity of the
Warranty Claim by these documents, the Seller has the right to reject the Warranty Claim.

If the Buyer gives notice of a defect that is not covered by the Warranty (e.g. in the case that the
Warranty Conditions were not fulfilled or in the case of reporting the defect by mistake etc.), the Seller
is eligible to require a compensation for all the costs arising from the repair. The cost shall be
calculated according to the valid price list of services and transport costs.

If the Seller finds out (by testing) that the product is not damaged, the Warranty Claim is not accepted.
The Seller reserves the right to claim a compensation for costs arising from the false Warranty Claim.

In case the Buyer makes a claim about the Goods that is legally covered by the Warranty provided by
the Seller, the Seller shall fix the reported defects by means of repair or by the exchange of the
damaged part or product for a new one. Based on the agreement of the Buyer, the Seller has the right
to exchange the defected Goods for a fully compatible Goods of the same or better technical
characteristics. The Seller is entitled to choose the form of the Warranty Claim Procedures described
in this paragraph.

The Seller shall settle the Warranty Claim within 30 days after the delivery of the defective Goods,
unless a longer period has been agreed upon. The day when the repaired or exchanged Goods is
handed over to the Buyer is considered to be the day of the Warranty Claim settlement. When the
Seller is not able to settle the Warranty Claim within the agreed period due to the specific nature of the
Goods defect, he and the Buyer shall make an agreement about an alternative solution. In case such
agreement is not made, the Seller is obliged to provide the Buyer with a financial compensation in the
form of a refund.

cz SK
SEVEN SPORT s.r.o. Stores inSPORTIline SK, s.r.o.
Registered Office: Strakonicka 1151/2c, Praha 5, 150 00, CR Headquaters, warranty & service center: Elektricna 6471,
Headquaters: Délnicka 957, Vitkov, 749 01 Tren¢in 911 01, SK
Warranty & Service: Cermenska 486, Vitkov 749 01
CRN: 46259317
CRN: 26847264 VAT ID: SK2023299729
VAT ID: CZ26847264
Phone: +421(0) 917 700 098
Phone: +420 556 300 970 E-mail: objednavky@insportline.sk
E-mail: eshop@insportline.cz reklamacie@insportline.sk
reklamace@insportline.cz servis@insportline.sk
servis@insportline.cz ) )
Web: www.inSPORTIline.sk
Web: www.inSPORTIline.cz

About shipping

36



